

試驗報告

報告號碼: HS-2004-4-0544
頁數: 1 OF 1
日期: 93年 04月 27日

委託者: 泰聯企業有限公司
申請廠商: 泰聯企業有限公司
樣品名稱: 鋼筋組合試體x2組
送樣日期: 93年 04月 22日
測試日期: 93年 04月 29日
試驗方法: 抗拉試體

試驗結果:

樣品名稱	破壞荷重
	kgf
鋼筋組合試體(扣環)	154
鋼筋組合試體(鐵鍊)	65



張博緯
報告簽署人

規範要求值僅供參考, 合格之判定以委託單位實際要求為準。

This Test Report is issued by the Company subject to its General Conditions of Service printed overleaf. Attention is drawn to the limitations of liability, indemnification, and Jurisdictional issues defined therein. The results shown in this test report refer only to the sample(s) tested unless otherwise stated. This Test Report cannot be reproduced, except in full, without prior written permission of the Company. 此報告是遵循本公司訂定之通用服務條款所製作發放。請注意此條款列印於背面。將本公司之義務, 免責, 管轄權皆明確規範之。此報告結果除非另有說明僅對檢驗之樣品負責。本報告未經本公司書面許可, 不可部份複製。

TW 0720480